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Material & Engineering Laboratory-Taipei

TEST REPORT
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REPORT DATE : Sep. 19, 2017

Applicant: KEDING ENTERPRISES CO., LTD.

Sample Name: KD Prefinished Wood Veneered Panels

Sample Submitted By: KEDING ENTERPRISES CO., LTD.(F] iwiE)

Date of Sample Received: SEPTEMBER 13, 2017

Date of Testing: SEPTEMBER 13, 2017~ SEPTEMBER 19, 2017

Remark: The information mentioned in the above section is provided by Client
(Exclude Date of Sample Received and Date of Testing)

Test Result :
Test Item(s) Test Method Test Result(s)

Alkali Resistance . There is no abnormality even
(5%Na>CO; » 23°C » 24hrs) Reter o CHis: 1077(1995) having immersed in Alkali

Remark: The test Specimens was provided by the client.

The value of required specifications are for reference only. r and on behalf of
Conformity judgement is the Applicant's final verdict. SGS TAIWAN Ltd.
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